Choose Category

     Quick Search   Minimize
  

Product List
RO615 Scraper
Quantity 
 

 

 

KeyQtyPart #Description
11507-001Frame
(Not Available)
21507-019Front Gate
(Not Available)
31507-025Tub
(Not Available)
41507-032 Lock
54100-122Bolt 1/2" x 3", Grade 5
(Not Available)
62507-054 Collar
78102-224Lock Nut 1/2"
(Not Available)
82507-047 Pin
94100-117Bolt 1/2" x 1 3/4", Grade 5
(Not Available)
104102-219Flange Nut 1/2"
(Not Available)
113100-120Bolt 1/2" x 2 1/2", Grade 5
(Not Available)
122507-051 Cable Roller
131152-299 Hose Holder
141100-114Bolt 1/2" x 1", Grade 5
(Not Available)
151108-002Flat washer 5/8" SAE
(Not Available)
163100-156Bolt 3/4" x 2", Grade 5
(Not Available)
175102-121 Flange Lock Nut 3/4"
182110-001 Grease Fitting 1/4"
194102-114 Flange Lock Nut 3/8"
201507-039 Spring Clevis
211148-087 Spring 7/8" Dia. X 7 1/2" long
221104-094Hair Pin 5/32" x 3 1/4"
(Not Available)
231507-043 Trip Lever Bracket
245100-107Bolt 3/8" x 1", Grade 5
(Not Available)
251507-053 Bushing
262507-050 Trip Arm
271100-116Bolt 1/2" x 1 1/2", Grade 5
(Not Available)
281200-1111 Blade 1/2" x 6" x 71 1/4"
291507-063 Bushing
301102-221Lock Nut 3/8"
(Not Available)
312507-052 Spacer
321507-049 Trip Lever
332302-202 Hub assembly Includes items #40-49
342507-037 Bucket Lock
352100-202Bolt 3/4" x 3 3/4", Grade 5
(Not Available)
362507-055 Roller
372507-056 Roller Bushing
382190-068 Wheel 15” x 8”, 6 bolt wheel
382190-089Tire and rim assembly 9.5L-15SL-,12ply
(Not Available)
382192-003Valve stem 3/4” w / cap
(Not Available)
382192-041Tire
(Not Available)
392340-064 Spindle
4012100-332 Wheel stud Stud bolt 1/2”-20UNF x 1”
412120-018 Bearing 1.25” Bore
422120-015 Race
432120-017 Bearing 1.38” Bore
442120-044 Race
452102-036 Castle nut 7/8”-14UNF
462302-206 Dust cap 2.450” Dust cap
472104-024Cotter pin 5/32” x 1 1/4”
(Not Available)
482108-031 Flat washer 7/8”
492150-006 Seal 2.62”OD x 1.5”ID x .25”
501152-615Rope 5/16 Poly Rope x 180" long
(Not Available)
511100-0691 Cable 5/16-7 x 19 x 84" Galvanized Aircraft Cable
522225-0045 Clamp 5/16" U-bolt Cable Clamp
531100-0688 Chain 3/16 Grade 30 x 18 1/2" long or 19 links
541102-219Flange Lock Nut 1/2"
(Not Available)
551108-009Flat washer 1/2"
(Not Available)
561100-116Bolt 1/2" x 1 1/2", Grade 5
(Not Available)
574100-408 Plow Bolt 1/2" x 1 1/2", Grade 5
584108-020Lock Washer 1/2"
(Not Available)
594102-007Nut 1/2"
(Not Available)
604134-034 Bushing Split Bushing, 1 1/4" x 1" x 1" long
614134-078 Bushing Split Bushing, 2" x 1 5/8" x 1 5/8" long